
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
CENTRAL VALLEY REGION 

 
ORDER NO. R5-2007-0087 

 
WASTE DISCHARGE REQUIREMENTS 

FOR 
CITY OF SACRAMENTO UTILITIES DEPARTMENT 

E.A. FAIRBAIRN WATER TREATMENT PLANT  
SACRAMENTO COUNTY 

 
The California Regional Water Quality Control Board, Central Valley Region (hereafter 
Regional Water Board), finds that: 
 
1. The City of Sacramento (hereafter known as “Discharger”) submitted a Report of 

Waste Discharge (RWD) dated 28 July 2005, to apply for Waste Discharge 
Requirements (WDRs) for the existing E.A. Fairbairn Water Treatment Plant (WTP).  
Additional information was received on 25 August 2005, 2 November 2005, 31 July 
2006, and 5 March 2007.  
[...]
indicators.  An interim groundwater limitation for each was selected in accordance with the 
most stringent limits set forth in the Basin Plan.  The values tabulated below reflect water 
quality objectives that must be met to maintain specific beneficial uses of groundwater.  The 



INFORMATION SHEET   -3- 
ORDER NO. R5-2007-0087 
CITY OF SACRAMENTO UTILITIES DEPARTMENT 
E.A.FAIRBAIRN WATER TREATMENT PLANT 
SACRAMENTO COUNTY 
 
 

 

most stringent value applies unless it has been demonstrated that background groundwater 
quality exceeds that value or the beneficial use that is it designed to protect could not exist.  
For instance, the most stringent limit for TDS (450 mg/L) is based on protection of irrigation 
supply for the most salt-sensitive crops.  If it can be shown that salt-sensitive crops will not be 
grown due to local climate and/or soil conditions, then the next highest limit applies.  In 
general, the burden of making such a demonstration falls on the discharger.  
 
Constituent Units Value Beneficial 

Use
Criteria or Justification 

 

Arsenic ug/L 0.004 MUN 1  California Public Health Goal 10   

Cadmium ug/L 0.07 MUN 1  California Public Health Goal 10   

Chloride mg/L 106 AGR 2 Chloride sensitivity on certain crops 
irrigated via sprinklers 3

  142 AGR 2 Chloride sensitivity on certain crops 3

  250 MUN 1 Recommended Secondary MCL 4

  500 MUN 1 Upper Secondary MCL 4

Chromium, total ug/L 50 MUN 1  Primary MCL 5  

Copper ug/L 170 MUN 1  California Public Health Goal 10   

Iron ug/L 300 MUN 1 Secondary MCL 5

Lead ug/L 2 MUN 1  California Public Health Goal 10   

Manganese ug/L 50 MUN 1 Secondary MCL 5

Mercury ug/L 1.2 MUN 1  California Public Health Goal 10   

Nickel ug/L 12 MUN 1  California Public Health Goal 10   

Sodium mg/L 69 AGR 2 Sodium sensitivity on certain crops 3

Zinc ug/L 2,000 AGR 2  Irrigation of crops 3

  2,100 MUN 1  USEPA Cancer Risk Estimate 6

Total Dissolved Solids mg/L 4508 AGR 2 Salt sensitivity for certain crops 3

  500 MUN 1 Recommended Secondary MCL 4

  1,000 MUN 1 Upper Secondary MCL 4

Total Coliform Organisms MPN/100 ml Less than 2.2 MUN 1 Basin Plan 

Trihalomethanes ug/L 80 MUN 1 Federal MCL 9

   Bromoform ug/L 4 MUN 1 USEPA Cancer Risk Estimate 6

   Bromodichloromethane ug/L 0.27 MUN 1 Cal/EPA Cancer Potency Factor 7

   Chloroform ug/L 1.1 MUN 1 Cal/EPA Cancer Potency Factor 7

   Dibromochloromethane ug/L 0.37 MUN 1 Cal/EPA Cancer Potency Factor 7

pH pH Units 6.5 to 8.5 MUN 1 USEPA Secondary MCL 8



INFORMATION SHEET   -4- 
ORDER NO. R5-2007-0087 
CITY OF SACRAMENTO UTILITIES DEPARTMENT 
E.A.FAIRBAIRN WATER TREATMENT PLANT 
SACRAMENTO COUNTY 
 
 

 

Constituent Units Value Beneficial 
Use

Criteria or Justification 
 

  6.5 to 8.4 AGR 2 Irrigation of crops 3

1 Municipal and domestic supply. 
2 Agricultural supply. 
3 Ayers, R. S. and D. W. Westcot, Water Quality for Agriculture, Food and Agriculture Organization of the 

United Nations – Irrigation and Drainage Paper No. 29, Rev. 1, Rome (1985). 
4 Title 22, California Code of Regulations (CCR), Section 64449, Table 64449-B. 
5 Title 22, CCR, Section 64449, Table 64449-A. 
6 USEPA Integrated Risk Information System. 
7 Cal/EPA Toxicity Criteria Database (OEHHA). 
8 40 Code of Federal Regulations, 143.3. 
9 40 Code of Federal Regulations, 141.64. 
10 Negligible cancer risk level for drinking water (OEHHA). 
 
It appears that shallow groundwater at the WTP is of high quality.  If waste monitoring 
indicates that the discharge of wastes at the WTP poses a threat to groundwater quality, 
groundwater monitoring may be required.  If so, and determination of background 
concentrations support this empirical observation, then the most stringent limits cited in the 
table above will be the final groundwater limitation for those constituents.  Otherwise, the 
statistically determined background groundwater concentration will be the final groundwater 
limitation for those constituents (and any others whose background groundwater 
concentrations exceed applicable water quality limits).   
 
Coliform organisms may be present in the waste due to their presence in the source water and 
the fact that disinfection is performed before filtration.  However, the coliform counts should 
generally be low and the potential for regrowth is limited because the waste contains very little 
organic matter (most having been oxidized during disinfection).  Additionally, the lagoons have 
low-permeability concrete liners.  These conditions should provide adequate filtration to 
prevent migration of coliform organisms to groundwater.  However, because the Basin Plan 
specifies a numeric limit for coliform organisms in groundwater, that limit is included as a 
groundwater limitation. 
 
Provision E.1.a 
Storm water from the WTP site is discharged to the American River via a City-owned storm 
drain.  Provision E.1.a requires that the Discharger submit either a Notice of Non-Applicability, 
an application for a No Exposure Certification, or a Notice of Intent to comply with State Board 
Water Quality Order No. 97-03-DWQ for discharges of storm water from the facility. 
 
Provision E.1.b 
The WTP is designed to treat up to 200 mgd.  However, the RWD indicated that additional 
sludge handling facilities and/or dewatering facilities will likely be needed to manage the waste 
before the WTP reaches its design capacity.  Therefore, Provision E.1.b requires that the 



INFORMATION SHEET   -5- 
ORDER NO. R5-2007-0087 
CITY OF SACRAMENTO UTILITIES DEPARTMENT 
E.A.FAIRBAIRN WATER TREATMENT PLANT 
SACRAMENTO COUNTY 
 
 

 

Discharger submit a report that describes the management strategies or improvements 
planned to handle sludge by 30 December 2008. 
 
Any lagoons other than those described in the RWD and the proposed Order would be beyond 
the scope of the projects described in the respective CEQA environmental review documents 
and would trigger the need for revised WDRs.   
 
Other Discharge Specifications 
The waste lagoons are excavated completely below the surrounding grade, so there is no 
potential for berm failure to cause a spill.  Discharge Specification B.7 allows a minimum 
operating freeboard of two feet, which is consistent with WDRs for other facilities that rely on 
lagoons for waste treatment, storage, and disposal. 
    
Because the waste contains negligible organic mater, the standard specification requiring that 
the dissolved oxygen concentration in the lagoons be maintained above 1.0 mg/L oxygen is 
not necessary to prevent nuisance odors.   
 
Solids Disposal Requirements 
Currently, dried sludge from the water treatment process is disposed of at an off-site solid 
waste landfill.  The Discharger wishes to use a less costly means of disposal and submitted a 
conceptual Sludge Management Plan that describes management protocols and includes 
specific restrictions to prevent or minimize sludge exposure to storm water runoff and 
waterways, and a plan to provide sludge only to public agencies or businesses with 
appropriate licenses and permits.  Analytical data indicate that the sludge is non-hazardous.  
However, it is not inert as defined in Section 20230 of Title 27 and may, under some 
circumstances, pose a threat to water quality if used or disposed of in an uncontrolled manner.  
Such use or disposal is beyond the scope of this Order and the Discharger does not wish to 
oversee or monitor such use or disposal.  Therefore, this Order requires that all sludge be 
disposed of at appropriately permitted facilities only.  This does not preclude its use as an 
ingredient in soil amendments that may be distributed commercially, as long as the facility that 
accepts the sludge as feedstock has appropriate permits and the permitting agency 
understands the nature of the sludge. 
 
Monitoring Requirements 
The proposed Order requires regular monitoring of raw water, pond supernatant, and water 
treatment sludge.  In order to adequately characterize the waste, the Discharger is required to 
monitor for constituents previously detected in the waste as well as other metals not previously 
monitored, and compare these results to the Groundwater Limitations.  If those metals not 
previously monitored are detected at concentrations that pose a threat to groundwater quality, 
the Monitoring and Reporting Program may be revised at the Executive Officer’s discretion to 
require groundwater monitoring for those constituents.  
 



INFORMATION SHEET   -6- 
ORDER NO. R5-2007-0087 
CITY OF SACRAMENTO UTILITIES DEPARTMENT 
E.A.FAIRBAIRN WATER TREATMENT PLANT 
SACRAMENTO COUNTY 
 
 

 

Reopener 
 
The conditions of discharge in the proposed Order were developed based on currently 
available technical information and applicable water quality laws, regulations, policies, and 
plans, and are intended to assure conformance with them.  However, information is presently 
insufficient to develop final groundwater limitations, so the proposed Order contains interim 
limitations.  Additional information must be developed and documented by the Discharger as 
required by the Monitoring and Reporting Program of the proposed Order.  As this additional 
information is obtained, decisions will be made concerning the best means of assuring the 
highest water quality possible and that could involve substantial cost.  It may be appropriate to 
reopen the Order if applicable laws and regulations change, but the mere possibility that such 
laws and regulations may change is not sufficient basis for reopening the Order.  The CWC 
requires that waste discharge requirements implement all applicable requirements. 
 
ALO:07/12/07 



ATTACHMENT A 
 
 

 

Water Treatment
Plant Site

VICINITY MAP 
CITY OF SACRAMENTO UTILITIES DEPARTMENT 
E.A. FAIRBAIRN WATER TREATMENT PLANT   
SACRAMENTO COUNTY  
 

ORDER NO. R5-2007-0087 

Drawing Reference:   
USGS 7.5 minute quad. 
Sacramento East, CA 

N 

 
Scale: 1” = Approx. 2,100’ 
 



ATTACHMENT B 

 
 

Sludge Lagoon No. 1 

Intake Structure 

Grit Basin 

Filters 

N 

 
Scale:  

1” = Approx. 240’

Drawing References:   
Drawing G-07, Report of Waste Discharge 
TerraServer Sacramento Urban Areas 
aerial photograph, May 2002 

                
     Piezometer 
         (locations approximate) 

American River 

8

B-5

FWW Basin No. 1 

FWW Basin No. 2 

Flocculation/ 
Sedimentation Basins 

6

CT Basin/ 
Clearwell

B-2

Treated 
Water 

Reservoir

B-4 
Sludge Lagoon No. 2 

Sludge Lagoon No. 3 

 
SITE PLAN 
CITY OF SACRAMENTO UTILITIES DEPT. 
E.A.FAIRBAIRN WATER TREATMENT PLANT   
SACRAMENTO COUNTY  
 

ORDER NO. R5-2007-0087 



ATTACHMENT C 
 

Flash 
Mixing

Flocculation/ 
Sedimentation 

Basins

Filtration

 
Filter Wash 

Water 
Lagoons 

River 

Alum,  
Caustic Soda*

Treated 
Water  

Filter 
Backwash 

Decant Water 

 
Solids Lagoons 

Solids 

Solids 

Offsite 
Disposal 

Polymer 

Solids 

Decant Water 

CT 
Basin 

On-site 
Reservoirs 

Chlorine, Lime, 
Hydroflusilicic 

Acid Chlorine 
Chlorine 

Grit 
Basin 

Spent 
Lime 
(dilute) 

Grit Basin, 
Sewer, or 

Storm 
Drain 

 
 
 
 
 
 

Spent 
Lime 
(dilute) 

*      Not currently used 

Existing 
Process/Structure 

LEGEND PROCESS SCHEMATIC 
CITY OF SACRAMENTO UTILITIES DEPARTMENT 
E.A. FAIRBAIRN WTP 
SACRAMENTO COUNTY 
 
 
ORDER NO. R5-2007-0087

Drawing Reference:   
Report of Waste Discharge 
July 2005 


	Total dissolved solids
	Constituent/Parameter
	Constituent/Parameter
	Vanadium
	Nitrate + nitrite nitrogen
	Constituent/Parameter
	Sodium
	Thallium
	Vanadium
	 
	 
	ALO:6/22/2007 

	R5-2007-0087-MRP.pdf
	Sampling Frequency
	Reporting 
	Sampling Frequency
	Reporting 
	A. Monthly Monitoring Reports 

	R5-2007-0087-INFO.pdf
	Background 
	Proposed Order Terms and Conditions 
	 
	 
	Groundwater Limitations 

	Criteria or Justification 
	Provision E.1.b 

	Solids Disposal Requirements 
	 
	Monitoring Requirements 
	Reopener 




	R5-2007-0087-Attach C.pdf
	ATTACHMENT C 


